
S:

1.

-M,

_E

Re

2.

-(

TT

-t

ol

-l

3

I

E

I

NO. DESCRIP'TION NO DESCRIPTI.ON

nlheel l6 Washer 12

, Side Boards t7 Nut ilT2

3 Bottom Beam l8 Hex Screw Ml2+30

4 Drawing Bean 19 Hex Screr M12*120

5 llassel 20 FIat Washer 25

6 Front lrall Panel 21 Cotter Pin 5*25

7 Rear Wall Panel 22 l{ex Screw MlO*25

8 Side Panel Pin 23 Sasher 10

9 Long Shaft 24 Hex Screw M10*30

l0 Short Shaft 25 Nut M10

1l Drawing Bea¡r Axle 26 Dunp Cylinder

L2 lheel Racket 27 Nut M30

l3 Trailer Jack/Circlip 28 Washer 20

t4 Pin 29 llex Screw M20*90

t5 Flange 30 Pear Light


